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1. GENERAL INFORM

ATION

1.1. Description of Device (EUT)

EUT
Model Number

Power Supply

Frequency Range

Modulation Technology

Data Rates

Antenna Gain

: IP Camera

: Xpy330

- Input: AC 100-240V, 50/60Hz
Output: DC 5V, 1500mA

. 2412.00-2462.00MHz, (Channel Number: 11, Channel
Frequency=2412+5(K-1), K=1,2,3 ...... 11)

- IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)
IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)

: IEEE 802.11b: 1-11Mbps
IEEE 802.11g: 6-54Mbps

: 2.0dB1

1.2. Host System Configuration List and Details

Manufacturer Description Model Serial Number Certificate
SOLUTIONS Adapter GTF-050200 001 Verification

1.3. External I/O Cable

Cable Description

Length (M) From/Port To

N/A

N/A N/A N/A

1.4. Description of Test Facility

Site Description

EMC Lab. * Accredited by CNAS, June 04, 2010

The Certificate Registration Number. is L4595.

Accredited by FCC, July 14, 2011

The Certificate Registration Number. is 899208.

Accredited by Industry Canada, May. 02, 2011

The Certificate Registration Number. is 9642A-1
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1.5. Statement of The Measurement Uncertainty

The data and results referenced in this document are true and accurate. The reader is
cautioned that there may be errors within the calibration limits of the equipment and
facilities. The measurement uncertainty was calculated for all measurements listed in this
test report acc. To CISPR 16 — 4 “Specification for radio disturbance and immunity
measuring apparatus and methods — Part 4: Uncertainty in EMC Measurements” and is
documented in the LCS quality system acc. To DIN EN ISO/IEC 17025. Furthermore,
component and process variability of devices similar to that tested may result in additional
deviation. The manufacturer has the sole responsibility of continued compliance of the
device.

1.6. Measurement Uncertainty

Test Item Frequency Range Uncertainty Note
30MHz~200MHz +2.96dB (1)
Radiation Uncertainty |:| 200MHz~1000MHz +3.10dB (D
1GHz~26.5GHz +3.80dB (1)
Conduction Uncertainty |: 150kHz~30MHz +1.63dB (1)
Power disturbance : 30MHz~300MHz +1.60dB (1)

(1). This uncertainty represents an expanded uncertainty expressed at approximately
the 95% confidence level using a coverage factor of k=2.

1.7. Description Of Test Modes

The EUT has been tested under operating condition.

Worst-case mode and channel used for 150kHz-30 MHz power line conducted emissions
was the mode and channel with the highest output power, that was determined to be
802.11b/g mode, mid channel.

Worst-case mode and channel used for 9kHz-26.5GHz radiated and power line conducted

emissions was the mode and channel with the highest output power, that was determined to
be 802.11b/g mode, mid channel.

Worst-Case data rates were utilized from preliminary testing of the Chipset, worst-case data
rates used during the testing are as follows:

802.11b Mode : 1 Mbps, DSSS.

802.11g Mode : 6 Mbps, OFDM.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
Page 6 of 53
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2. TEST METHODOLOGY

All measurements contained in this report were conducted with ANSI C63.4-2003,
American National Standard for Methods of Measurement of Radio-Noise Emissions from
Low-Voltage Electrical and Electronic Equipment in the range of 9 kHz to 40 GHz.

The radiated testing was performed at an antenna-to-EUT distance of 3 meters. All radiated
and conducted emissions measurement was performed at Shenzhen LCS Compliance
Testing Laboratory Ltd..

2.1. EUT Configuration

The EUT configuration for testing is installed on RF field strength measurement to meet the
Commissions requirement and operating in a manner that intends to maximize its emission
characteristics in a continuous normal application.

2.2. EUT Exercise

The EUT was operated in the engineering mode to fix the TX frequency that was for the
purpose of the measurements.

According to FCC’s request, Test Procedure ANSI C63.4-2003&KDB558074 V02 is
required to be used for this kind of FCC 15.247 digital modulation device.

According to its specifications, the EUT must comply with the requirements of the Section
15.203, 15.205, 15.207, 15.209 and 15.247 under the FCC Rules Part 15 Subpart C.

2.3. General Test Procedures

2.3.1 Conducted Emissions

The EUT is placed on the turntable, which is 0.8 m above ground plane. According to the
requirements in Section 13.1.4.1 of ANSI C63.4 Conducted emissions from the EUT
measured in the frequency range between 0.15 MHz and 30MHz using Quasi-peak and
average detector modes.

2.3.2 Radiated Emissions

The EUT is placed on a turn table, which is 0.8 m above ground plane. The turntable shall
rotate 360 degrees to determine the position of maximum emission level. EUT is set 3m
away from the receiving antenna, which varied from 1m to 4m to find out the highest
emission. And also, each emission was to be maximized by changing the polarization of
receiving antenna both horizontal and vertical. In order to find out the maximum emissions,

exploratory radiated emission measurements were made according to the requirements in
Section 13.1.4.1 of ANSI C63.4.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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3. SYSTEM TEST CONFIGURATION

3.1. Justification

The system was configured for testing in a typical fashion.

3.2. EUT Exercise Software

N/A.

3.3. Special Accessories

N/A.

3.4. Block Diagram/Schematics

Please refer to the report.

3.5. Equipment Modifications

Shenzhen LCS Compliance Testing Laboratory Ltd. has not done any modification on the
EUT.

3.6. Block Diagram of Test Setup

Please refer to the test setup photo.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
Page 8 of 53




SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC 1D: X4Y330U1

Report No.: LCS121213062QF

4. SUMMARY OF TEST RESULTS

Applied Standard: 47 CFR FCC Part 15 Subpart C

FCC Part 15 Rules Description of Test Result
§15.247(b) Maximum Conducted Output Power Compliant
§15.247(e) Power Spectral Density Compliant
§15.247(a)(2) 6dB Bandwidth Compliant
§15.200, §15.247(d) Radiated andEIiiOsI;‘ii;‘l’:ed Spurious Compliant
§15.205 Emissions at Restricted Band Compliant
§15.207(a) Conducted Emissions Compliant
§15.203 Antenna Requirements Compliant
§15.247(1)§2.1093 RF Exposure Compliant

N/A is not applicable.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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5. TEST RESULT

5.1. Maximum Conducted Output Power Measurement

5.1.1. Standard Applicable

According to §15.247(b): For systems using digital modulation in the 2400-2483.5MHz, the
limit for peak output power is 30dBm. The limited has to be reduced by the amount in dB
that the gain of the antenna exceed 6dBi. In case of point-to-point operation, the limit has to
be reduced by 1dB for every 3dB that the directional gain of the antenna exceeds 6dBi.

5.1.2. Measuring Instruments and Setting

Please refer to section 6 of equipments list in this report.

5.1.3. Test Procedures
a. The transmitter output (antenna port) was connected to a Power meter.

b. Detector= Peak.

5.1.4. Test Setup Layout

o]

EUT

Power Meter

5.1.5. Test Result of Maximum Conducted Output Power

Temperature 25C Humidity 60%
Test Engineer Vito Cao Configurations 802.11b,g
802.11b
Conducted .
Max. Limit
Channel Frequency Power Result
(dBm)
(dBm)
1 2412 17.19 30 Complies
6 2437 16.69 30 Complies
11 2462 16.90 30 Complies
802.11g
Conducted .
Max. Limit
Channel Frequency Power Result
(dBm)
(dBm)
1 2412 14.48 30 Complies
6 2437 15.55 30 Complies
11 2462 15.82 30 Complies

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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5.2. Power Spectral Density Measurement

5.2.1. Standard Applicable

According to §15.247(e): For digitally modulated systems, the power spectral density
conducted from the intentional radiator to the antenna shall not be greater than 8dBm in any
3 kHz band during any time interval of continuous transmission.

5.2.2. Measuring Instruments and Setting

Please refer to section 6 of equipments list in this report.

5.2.3. Test Procedures

1. The transmitter was connected directly to a Spectrum Analyzer through a directional
couple.

2. The power was monitored at the coupler port with a Spectrum Analyzer. The power level
was set to the maximum level.

. Set the RBW = 3 kHz.
. Set the VBW > 3*RBW
. Set the span to 1.5 times the DTS channel bandwidth.

. Detector = peak.

N N b B~ W

. Sweep time = auto couple.
8. Trace mode = max hold.
9. Allow trace to fully stabilize.

10. Use the peak marker function to determine the maximum power level in any 3 kHz band
segment within the fundamental EBW.

5.2.4. Test Setup Layout

[]

Spectrum Analyzen EUT

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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5.2.5. Test Result of Power Spectral Density

Temperature 25C Humidity 60%
Test Engineer Vito Cao Configurations 802.11b,g
802.11b
Power Density Max. Limit
Channel Frequency Result
(dBm) (dBm)
1 2412 -8.02 8 Complies
6 2437 -8.44 8 Complies
11 2462 -8.93 8 Complies
802.11¢g
Power Density Max. Limit
Channel Frequency Result
(dBm) (dBm)
1 2412 -14.4 8 Complies
6 2437 -14.96 8 Complies
11 2462 -14.38 8 Complies
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802.11b Low channel power density
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802.11b High channel power density
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802.11g Low channel power density
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802.11g Middle channel power density
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5.3. 6 dB Spectrum Bandwidth Measurement

5.3.1. Standard Applicable

According to §15.247(a)(2): For digital modulation systems, the minimum 6 dB bandwidth
shall be at least 500 kHz.

5.3.2. Measuring Instruments and Setting

Please refer to section 6 of equipments list in this report. The following table is the setting
of the Spectrum Analyzer.

Spectrum Parameter Setting
Attenuation Auto
Span Frequency >RBW
Detector Peak
Trace Max Hold
Sweep Time Auto

5.3.3. Test Procedures

1. The transmitter output (antenna port) was connected to the spectrum analyzer in peak
hold mode.

2. The resolution bandwidth of 100 kHz and the video bandwidth of 300 kHz were used.

3. Measured the spectrum width with power higher than 6dB below carrier.

5.3.4. Test Setup Layout

L

e l=

[]

Spectrum Analyzen EUT
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5.3.5. Test Result of 6dB Spectrum Bandwidth

Temperature 25C Humidity 60%
Test Engineer Vito Cao Configurations 802.11b,g
802.11b
6dB Bandwidth Min. Limit
Channel Frequency Result
(MHz) (kHz)
2412 11.105 500 Complies
6 2437 10.245 500 Complies
11 2462 11.099 500 Complies
802.11g
6dB Bandwidth Min. Limit
Channel Frequency Result
(MHz) (kHz)
2412 16.507 500 Complies
6 2437 16.481 500 Complies
11 2462 16.488 500 Complies
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802.11b Low channel 6dB bandwidth

FCC 1D: X4Y330U1 Report No.: LCS121213062

3 Hglent BT | Traceiview
Ch Freq 2412 GHz Trig  Free Traee
Occupied Bandwidth 1 2 el
Clear Write
Ref 20 dBm #Atten 30 dB
#Peak -
Ll:lg ﬁ'f i e (PR WM&_&M ke Hold
10 ad L
dB/ [ ~
hin Hold
Center 2.412 GHz Span 20 MHz gy
Res BW 100 kHz #VBW 300 kHz Sweep 4 ms {401
Occupied Bandwidth Occ B % Puwr 99.00 % Elank
14.8354 MHz <dB B00dE
Transmit Freq Errar 59857 kHz hore
% dB Bandwidth 11.105 MHz 1ofe

802.11b Middle channel 6dB bandwidth

3 Hglent R_T I Trace/View
Ch Freq Triy  Free Traes
Occupied Bandwidth 1 2 el
Clear Write
Ref 20 dBm #Atten 30 dB
#Peak I -
Log TR i et Y Max Hold
Nk R,
10 P i,
dB/ 7 ~
hin Hold
Center 2.437 GHz Span 20 MHz gy
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401
Occupied Bandwidth Occ B % Puwr 99.00 % Elank
14.8205 MHz <dB B00dE
Transmit Freq Errar 86176 kHz hore
v B Bandwidth 10.245 MHz Tof2

F
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

802.11b Middle channel 6dB bandwidth

FCC 1D: X4Y330U1

Report No.: LCS121213062

3 Hglent BT | Traceiview
Ch Freg 2452 GHz Triy  Free
| Freg rig res Trace
Occupied Bandwidth 1 2 el
Clear Write
Ref 20 dBm #Atten 30 dB
#PEHk W e A A i e
& i -~ i i P
Log T R Max Hold
10 I "
dB/ 7
hin Hold
Center 2.462 GHz Span 20 MHz gy
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401
Occupied Bandwidth Occ B % Puwr 99.00 % Elank
14.8547 MHz <dB B00dE
Transmit Freq Errar 41 764 kHz hore
v B Bandwidth 11.099 MHz Tof2

802.11g Low channel 6dB bandwidth

3 Hglent R_T I Trace/View
Ch Freq 2412 GHz Trig  Free Traee
Occupied Bandwidth 1 2 el
Clear Write
Ref 20 dBm #Atten 30 dB
#Peak
Log 3 fﬁww e tn, ;mmm%mﬁf Mlax Hold
10 o T,
dB/ [° N
hin Hold
Center 2.412 GHz Span 20 MHz gy
Res BW 100 kHz #VBW 300 kHz Sweep 4 ms {401
Occupied Bandwidth Occ B % Puwr 99.00 % Elank
16.4034 MHz <dB B00dE
Transmit Freq Errar 7 467 kHz hore
% dB Bandwidth 16,507 MHz 1ofe

F
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

802.11g Middle channel 6dB bandwidth

FCC 1D: X4Y330U1 Report No.: LCS121213062

3 Hglent BT | Traceiview
Ch Freq Triy  Free Traes
Occupied Bandwidth 1 2 el
Clear Write
Ref 20 dBm #Atten 30 dB
#Peak
Log _}J?MWMWM MMWWMQ\N‘% Max Hold
10 e i,
dB/
hin Hold
Center 2.437 GHz Span 20 MHz gy
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401
Occupied Bandwidth Occ B % Puwr 99.00 % Elank
16.4057 MHz <dB B00dE
Transmit Freq Errar 2785 kHz hore
v B Bandwidth 16.481 MHz Tof2

802.11g High channel 6dB bandwidth

3 Hglent R_T I Trace/View
Ch Freq 2462 GHz Trig  Free Traee
Occupied Bandwidth 1 2 el
Clear Write
Ref 20 dBm #Atten 30 dB
#Peak
Log N - AT TV T TP P v e e - Max Hold
10 4 IIH'H
dB/
hin Hold
Center 2.462 GHz Span 20 MHz gy
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401
Occupied Bandwidth Occ B % Puwr 99.00 % Elank
16.4011 MHz <dB B00dE
Transmit Freq Errar 1,658 kHz hore
% dB Bandwidth 16.485 MHz 1ofe

F
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5.4. Radiated Emissions Measurement

5.4.1. Standard Applicable

According to §15.247 (d): 20dBc in any 100 kHz bandwidth outside the operating frequency
band. In case the emission fall within the restricted band specified on 15.205(a), then the
15.209(a) limit in the table below has to be followed.

Frequencies(MHz) Field Strength(micorvolts/meter) | Measurement Distance(meters)

0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

5.4.2. Measuring Instruments and Setting

Please refer to section 6 of equipments list in this report. The following table is the setting
of spectrum analyzer and receiver.

Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz
Stop Frequency 10th carrier harmonic
RB / VB (Emission in restricted band) 1MHz / 1MHz for Peak, 1 MHz / 10Hz for Average
RB / VB (Emission in non-restricted band) 1MHz / 1MHz for Peak, 1 MHz / 10Hz for Average

Spectrum Parameter Setting
Attenuation Auto
Start ~ Stop Frequency 9kHz~150kHz / RB 200Hz for QP
Start ~ Stop Frequency 150kHz~30MHz / RB 9kHz for QP
Start ~ Stop Frequency 30MHz~1000MHz / RB 100kHz for QP

5.4.3. Test Procedures

1. Configure the EUT according to ANSI C63.4. The EUT was placed on the top of the
turntable 0.8 meter above ground. The phase center of the receiving antenna mounted on the
top of a height-variable antenna tower was placed 3 meters far away from the turntable.

2. Power on the EUT and all the supporting units. The turntable was rotated by 360 degrees
to determine the position of the highest radiation.

3. The height of the broadband receiving antenna was varied between one meter and four
meters above ground to find the maximum emissions field strength of both horizontal and
vertical polarization.

4. For each suspected emissions, the antenna tower was scan (from 1 m to 4 m) and then the
turntable was rotated (from 0 degree to 360 degrees) to find the maximum reading

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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5. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function with specified
bandwidth under Maximum Hold Mode.

6. For emissions above 1GHz, use IMHz VBW and RBW for peak reading. Then 1MHz
RBW and 10Hz VBW for average reading in spectrum analyzer.

7. When the radiated emissions limits are expressed in terms of the average value of the
emissions, and pulsed operation is employed, the measurement field strength shall be
determined by averaging over one complete pulse train, including blanking intervals, as
long as the pulse train does not exceed 0.1 seconds. As an alternative (provided the
transmitter operates for longer than 0.1 seconds) or in cases where the pulse train exceeds
0.1 seconds, the measured field strength shall be determined from the average absolute
voltage during a 0.1 second interval during which the field strength is at its maximum value.

8. If the emissions level of the EUT in peak mode was 3 dB lower than the average limit
specified, then testing will be stopped and peak values of EUT will be reported, otherwise,
the emissions which do not have 3 dB margin will be repeated one by one using the
quasi-peak method for below 1GHz.

9. For testing above 1GHz, the emissions level of the EUT in peak mode was lower than
average limit (that means the emissions level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported,
otherwise, the emissions will be measured in average mode again and reported.

10. In case the emission is lower than 30MHz, loop antenna has to be used for measurement
and the recorded data should be QP measured by receiver. High — Low scan is not required
in this case.

5.4.4. Test Setup Layout

For radiated emissions below 30MHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer
I Receiver o

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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For radiated emissions above 30MHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer
I Receiver oo

Above 10 GHz shall be extrapolated to the specified distance using an extrapolation factor
of 20 dB/decade form 3m to 1.5m.

Distance extrapolation factor = 20 log (specific distance [3m] / test distance [1.5m]) (dB);

Limit line = specific limits (dBuV) + distance extrapolation factor [6 dB].

5.4.5. Results of Radiated Emissions (9kHz~30MHz)

Temperature 25C Humidity 60%
Test Engineer Vito Cao Configurations 802.11b,g
Freq. Level Over Limit Over Limit
(MHz) (dBuVv) (dB) (dBuV) s
- - - - See Note
Note:

The amplitude of spurious emissions which are attenuated by more than 20 dB below the

permissible value has no need to be reported.

Distance extrapolation factor = 40 log (specific distance / test distance) (dB);

Limit line = specific limits (dBuV) + distance extrapolation factor.

5.4.6. Results of Radiated Emissions (30MHz~1GHz)

Temperature

25C

Humidity

60%

Test Engineer

Vito Cao

Configurations

802.11b,g
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FCC 1D: X4Y330U1

Report No.: LCS121213062QF

Lewel {dBuWim)

Date: 2013-01-21

80
TO
60
FCC PART 15B
50
[
40 I
30
20
10
030 50 100 200 500 1000
Frequency (MHz)
Env. /Ins: 240/ 56%
EUT: IF Camera
MA: Epvy330
Fower Rating: nC 5V
Test Hode: S0z2.11bh TxZ41l=HMH=
Dperator: ATIDF
HMemo :
pol: HORIZCWTAL
Freog. Reading Cabhlos AntFac PreFac Measured Limit Crre Remark
MH= dBuW dE dE S/ m =0 dBEuv/m dABuWVsSm dE
1 37.76 49.49 .38 13.01 30.13 32.75 40 .00 —7.25 2F
= T1i.71 54 .04 0.55 §.36 30.17 3zZ.75 40.00 —T.22 QF
3 99.54 49.06 o.s0 13.15 I0o.z0 F2.61 43 .50 —10.59 2F
4 142 .52 54.z20 o.71 G.21 I0o.z0 32.92 43 .50 —10.58 2F
5 231.76 45.11 o.938 11.72 I0.18 30.63 46.00 -15.3% QF
& 601.33 43 .33 1.43 15.45 30o.o0 33.21 46 .00 —1=z.7%9 L)
Mote: 1. All readings are Quasi-—-peak walues.
2. Measured = EReading + Antenna Factor + Calkble Loss — Amp Factor.
3. The emission lewvels that ate Z04E below the official limit sre not reported.

Lewel {dBuWim)

Date: 2013-01-21

80

TO

60

FCC PART 15B

50

40

30

20

10

o
30 50 100 200 500 1000
Frequency {(MHz)

Env. /Ins: z4C/56%
EUT: IF Camera
MA: Epvy330
FPowser Rating: nCZ 5w
Test HMode: S02.11kb T=xZ241ZMH=
Dperator: ATIDYT
Memo :
pol: WERTICAL

Fredg. Resding Cabhlo=s AntFac FreFac Measured Limit Crrer Femark

MH= dEuW dE dE /1 AE ABuvW/ m  dBuWSm dE

1 32.91 47 .25 .37 1=2.3531 30.13 Z29.50 40 .00 —10.z0 F
2 47 .45 39.81 0.35 13 .40 I0.14 23 .42 40.00 -—-16.58 oF
3 S5.20 49.15 0.65 11.33 30.19 J1.00 43 .50 —1z.50 JF
4 129.91 S52.28 a.7a S5.94 30.z0 31.75 43 .50 —11.7=z F
5 351.14 49 .24 1.15 14.62 30.11 34.93 465 .00 —-11.07 F
& 769,14 37.06 1.76 19.67 30.05 Z25.41 465 .00 —17.59 F
Note: 1. All readings are Quasi-peak wvalues.

2. Measured = EReading + Antenna Factor + Calble Loss — Lmp Factor.

3. The emwission lewvels that ate Z04ABE bhelow the official limit are not reported.
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3':'Lewel (dBuUWim) Date: 2013-01-21
TO
60
FCC PART 15B
50
[
40 I
30
20
10
o
30 50 100 200 500 1000
Frequency (MHz)
Env. /Ins: 24/ 58%
EUT: IF Camera
MATT: Xpw33O
Power Rating: DC 5v
Test Hode: S0z .11 TH=Z437HH=
Operator: ATIDY
Mermo :
pol: HORIZOMNTAL
Fredqg. Peading CabLo=s AntFac PreFac Measured Limit Crrer Remark
HMH= dBuW dE dAE A m [= b= ABuWSm  dABuW S m dE
1 54.049 0.55 5.36 30.17 32.78 40.00 —TF.22 P
= S50.08 oO.80 13.15 I0.z20 33.61 43 .50 —9.59 2F
3 45.54 a.388 11.05 30.13 27.61 46 .00 -15.39 2P
3 47 .67 i1.00 1z.79 30.16 31.30 46 .00 —14.70 P
5 43 .33 1.435 15.45 30.a0 33.21 46 .00 -1z .79 2F
& 41.57 1.70 15.51 30.05 32.33 46 .00 —13 .87 2F

Note: 1. A4l1l]l readings are Quasi-peak values.

2. Measured = Reading + Antenna Factor + Casble Loss — Lmp Factor.

3. The emission lewvels that ate Z0d4dE below the official limit are not reported.
3':'Lewal {dBu\im) Date: 2013-01-21
TO
60

FCC PART 15B
50
[

40 I

30

20

10

LU

30 50 100 200 500 1000
Frequency (MHz)
Env. /Ins: 24/ 56%
EUT: IF Camera
MATT: Xpy33O0
Power Rating: DC Bv
Test Mode: S02Z .11k Tx=2437MH=
Operator: ATIDY
Memo :
pol: VWERTICAL
Fredg. Reading CabLos AntFaco PreFac Measured Limit Crrer Remark
MH= dEuW dE dE/ m dEbE dBEuv/m  dBuW/m dE

1 41.39 a.39 1z.32 30.12 23 .98 40 .00 —16.0z 2F
2 46.63 o.55 8.368 I30.17 25.37 40.00 —-14.63 JF
3 52.28 a.7a G.94 Io.z0 31.78 43 .50 —-11.72 P
3 44.55 a.7a 10.58 Io.z0 25.687 43 .50 —17.53 2F
5 44 .24 1.15 14.62 30.11 29.93 465 .00 —1is.07 2F
& 40.32 1.74 19.23 30.07 3l1.zz2 45.00 -14.75 JF

MNote: 1. All readings are Quasi-—-peak wvalues.
2. Measured = Reading + Antenna Factor + Cable Loss — Awmp Factor.
3. The emission lewvels that ate Z0dE below the official limit sre not reported.
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EI':'Lewal {dBuVimn) Date: 2013-01-21
7o
G0
FCC PART 15B
50
40
30
20
10
0
30 50 100 200 500 1000
Frequency {MHz)
Env. fIns: z4C/56%
EUT: IF Camera
M/ : Epvy330
Fower Rating: DC 5W
Test HMode: S0Z.11b TxZ46=ZHMH=
Operator : AP
Mero :
pol: HORIZONTAL
Freqg. Reading CabLo=s AntFac FreFac Measured Limit Crrer Remark
MH= dBEuW dE dE /s m db dBEuW/m dBEuvs/m =)=}
1 47 .46 4z .71 o.35 13 .40 30.14 Z2B.32 40 .00 —13.68 o
2 T1i.71 54.049 o.55 SG.36 30.17 32.78 40 .00 —-7.zZ2 o
3 92.84 49.06 O. 60 13.15 30.20 Fz.6l 43 .50 —-10.89 oF
4 14z .52 54,20 o.71 5.21 I0.20 Fz2 .92 43 .50 —-10.55 P
5 231.76 45.11 0.9g 11.7z I0.18 30.63 45.00 -—-15.37 QF
B 601.33 44 .33 1.43 15.45 30.00 34.21 465 .00 —-11.79 o

Mote: 1. All readings are Quasi-peak walues.

2. Measured = Reading + Antennasa Factor + Cakle Loss — Lwp Factor.

3. The emission lewels that ate Z204dE below the officisl limit are not reported.
B':'Lewel (dBuWim) Date: 2013-01-21
TO
60

FCC PART 15B
50
[
40 I
30
20
10
G30 50 100 200 500 1000
Frequency {(MHz)
Env. /Ins: 240/ 56%
EUT: IF Caunera
Mz Epy330
FPower Rating: nZ 5w
Test Mode: S02.11kb TxzZ45=ZMH=
Cperator: ATID T
HMemo :
pol: WERTICAL
Fredog. Peading CabhlLo=s AntFac FPreFac Measured Limit Crrer Remark
MH= dBuv dE dEBES m db dBEuWs/m dBuv/m dE
1 3z2.91 49 .25 a.37 1=2.3531 30.13 31.50 40.00 —5.20 L)
2 47 .46 4= .51 a.35 13 .40 30.14 Z26.42 40.00 —13 .58 2F
3 53 .95 43 .93 a.45 11.13 30.186 25.38 40.00 —14.62 2F
<3 Ti.71 45 .63 a.55 S.36 30.17 27.37 40.00 —1z2 .63 2F
5 S5.20 51.15 a.5838 11.33 30.19 33 .00 43 .50 —10.50 2F
B 129.91 45 .25 a.7a S5.94 30.z0 Z27.78 43 .50 —-15.7z2 2F

MNote: 1. All readings are Quasi-peak waluess.
2. Measured = Reading + Lntenns Factor 4+ Cable Loss - Lmp Factor.
3. The emission lewvels that ate Z20dBE helow the official limit are not reported.
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3oLewel {dBuWim) Date: 2013-01-21
TO
60
FCC PART 15B
50
I
40 ' &
30
20
10
o
30 50 100 200 500 1000
Frequency (MHz)
Env. /Ins: 24/ 58%
ETUT: IF Camera
MATI: Xpvy330
FPower Rating: Dz 5w
Te=t Mode: S02.11g T=241ZMH=
Operator: ATIDY
Mermo :
pol: HORIZOMNTLL
Frecg. Reading CakbLos AntFac PreFac Measured Limit Crrer Remar k
HMH= dBuW dE dB/m dE ABuWSm  dABuW dE
1 43 .55 43 .55 O.41 13.56 30.14 27.71 40.00 —1z.z9 oF
2 62 .01 46. 69 0.45 11.89 30.16 28.90 40 .00 —-11.10 aF
3 99,54 51.06 o.60 13.15 30.z0 J4.61 43 .50 —&.89 aF
1 14z .52 S55.20 o.71 S.z21 I0.z0 33 .92 43 .50 —-9.53 aF
5 310.33 S54.22 1.05 13.20 30.14 35.36 46 .00 —7.649 oF
B 601.33 45 .33 1.43 15.45 30.a0 35.21 46 .00 —-7.79 oF

Note: 1. A4l1l]l readings are Quasi-peak values.

2. Measured = Reading + Aintenna Factor + Cabhle Loss — Awp Factor.

3. The emission levels that ate Z0dE below the official limit are not reported.
EI':'Lewal {dBuVimn) Date: 2013-01-21
7o
G0

FCC PART 15B
50
40
30
20
10
0
30 50 100 200 500 1000
Frequency {MHz)
Env. fIns: z4C/56%
EUT: IFP Caunsera
MA: Epw3i3o
Fower Rating: DC 5W
Test Mode: S02.11g TxZ2412ZMH=
Cperator: ANDY
Mero :
pol: WERTICAL
Frecg. Reading CabLos AntFac FreFac HMeasured Limit Crrer Remark
MH= dBuW dE dAE A1 (=0 ABuvW/sm  dBuWSm dE
i 45.52 43,35 O.41 13.5z2 30.14 33.17 40 .00 —-6.83 oF
= 71.71 5z .01 o.55 5.38 I0.17 I0.75 40.00 -9.25 P
3 99 .54 44 .20 o. 50 13.15 30.z20 27.75 43 .50 -15.75 oF
4 231.76 5z .05 o.95 11.72 30.15 34.57 465 .00 —11.43 P
5 365.53 51.1= 1.22 14.50 30.1=2 I6.7T2 465 .00 —9.2Z5 o
B 734.22 44 .03 1.74 19.24 30.a7 34.949 465 .00 —11.086 o

Mote: 1. A4ll readings are Quasi-peak walues.
2. Measured = Reading + Antennasa Factor + Cakle Loss — Lwp Factor.
3. The emission lewels that ate Z0d4dE below the officisl limit are not reported.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
Page 27 of 53




SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC 1D: X4Y330U1 Report No.: LCS121213062QF

BOLMI {dBu\im) Date: 2013-01-21
TO
60
FCC PART 15B
50
40
30
20
10
o
30 50 100 200 500 1000
Frequency {MHz)
Env. /Ins: 240/ 56%
EUT: IF Camera
MA: Epvy330
FPowser Rating: nCZ 5w
Test Mode: S02.11g Txz2437MH=
Operator : ATIDY
Mermo :
pol: WERTICAL
Freco. Reading Cabhlos AntFasco PreFac Measured Limit Crrer Remark
MH= dEuW dE dES m db dBEuW/m dBuv/m dE
1 30.00 45.43 .39 12.33 30.1=2 31.03 40 .00 —5.97 oF
2 71.71 S50.01 .55 S5.36 30.17 25.75 40 .00 —11.z5 oF
3 99.534 44 .20 o.s0 13.15 I0.z0 27.75 43 .50 —-15.75 P
3 231.76 49.05 0.3935 11.72 30.15 31.57 45.00 -—-14.43 QJF
5 3I65.53 47 .12 1.22 14.50 30.1=2 I2.72 465 .00 —13.28 P
=1 T35.19 41 .95 1.74 19.25 zo.a7 32.90 465 .00 —13.10 oF

Mote: 1. All readings are Quasi-peak walues.

2. Measured = Reading + Antenna Factor 4+ Cakble Lo=ss — Lmp Factor.

3. The ewission lewels that ate Z0dAE below the officisl limit sare not reported.
3':'Lewal (dBuWim) Date: 2013-01-21
TO
60

FCC PART 15B
50
I =

40

30

20

10

G30 50 100 200 500 1000

Frequency (MHz)
Env. /Ins: zaC/58%
EUT: IF Camera
MATT: Epvy330
FPower Rating: nCZ 5w
Te=st Mode: g202.11g Tx=2437MH=
Operator: ALY
Memo :
pol: HORIZCOMNTAL
Fredq. Reading CablLos AntFac PreFac Measured Limit Crrer Remark
MH= dABuw dE dE A dE AdABuvSm  dABuWSm dE

1 71i.71 S54.04 o.55 S.36 I0.17 I2.78 40.00 —-7.22 2oF
= 99.54 51.086 o.s0 13.15 I0.z0 34.61 43 .50 —-5.59 P
3 165.80 47 .73 .77 S5.54 I0.z0 27.15 43 .50 —16.35 2P
3 232.73 S5z2.32 o.9s8 11.77 30.15 34.59 46 .00 —11.11 2P
5 313 .24 55.68 i.09 13.24 30.14 39.87 46.00 -6.13 2oF
] e01.33 q5.33 1.43 15.45 I0.00 Io.z21 46.00 -9.73 QP

MNote: 1. All readings are Quasi-peak wvalues.
2. Measured = Reading + Antenna Factor + Cable Loss — Lmp Factor.
3. The emission lewels that ate Z0dE below the official limit are not reported.
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

FCC 1D: X4Y330U1

Report No.: LCS121213062QF

Lewel {dBuWim)

Date: 2013-01-21

80

TO

60

FCC PART 15B
50
[

40 I

30

20

10

L1}
30 50 100 200 500 1000
Frequency {MHz)

Env. /Ins: za"C /565
EUT: IF Camera
MATT: Hpw3so
Fowsr Rating: nC 5w
Test HMode: 802 .11g TxZ452ZMH=
Operator s ATID T
HMemo :
pol: HORIZCONTAL

Frecg. FReading CabLos AntFac PreFac Measured Limit Crrer Eemark

MH= dBuW dE dE S/ m =0 dBEuv/m dABuWVsSm dE

1 43 .55 47 .55 .21 13.56 30.14 31.71 40 .00 —5.29 2F
2 B2 .01 46.69 O.45 11.59 30.16 Z258.90 40 .00 —11.10 2F
3 75.59 54.72 .54 7.89 30.17 32.98 40 .00 7.0z 2F
3 95.986 47 .05 o.58 1=z .90 I0o.z0 30.36 43 .50 —13.14 2F
5 142 .52 55.z20 o.71 G.21 I0o.z0 33 .92 43 .50 —9.58 2F
5 310.33 54.22 1.05 13.20 30.14 35.36 46 .00 —7 .64 2F
Mote: 1. All readings are Quasi-—-peak walues.

Z. Measured = EResasding + Antenna Factor + Cakble LosSs — Amp Factor.

3. The emission lewvels that ate Z04E below the official limit sre not reported.

Lewel {dBulWim)

Date: 2013-01-21

80
TO
60
FCC PART 15B
50
[
40
30
20
10
o
30 50 100 200 500 1000
Frequency {(MHz)
Env. /Ins: za"C /565
EUT: IF Camera
MA: Epvy330
Fower Rating: DC 5w
Te=st HMode: 802 .11g TxZ462ZMH=
Operator: AWDY
Memo :
pol: WERTICAL
Freog. Reading CablLos AntFac FreFac Measured Limit Crre Remark
MH= dBuW dE dE . m (=0 ABuWSm dABuWsm dE
1 I0.ao 50.43 o.3%9 12.33 30.1=2 33 .03 40.00 —56.97 oF
z 45.52 45.38 o.%1 13 .52 J0O.14 Z29.17 40.00 —10.53 QP
3 7T1.71 55.01 o.55 SG.36 30.17 33.75 40.00 —G6.25 oF
3 S2.35 51.77 o.54 9.38 30.15 31.51 40.00 —5.49 oF
5 231.76 51.05 o.9s8 11.72 30.15 33.57 46.00 -1z .43 oF
5 365.53 S52.1=2 1.22 14.50 30.1=2 37.7E 46.00 —S.28 oF
Mote: 1. All readings are Quasi-peak walues.
2. Measured = Reading 4+ Antenns Factor + Cable Loss — Amp Factor.
3. The emission lewvels that aste Z204B bhelow the official limit are not reported.

Note:

Emission level (dBuV/m) = 20 log Emission level (uv/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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5.4.7. Results for Radiated Emissions (1GHz~10th Harmonic)

120Level (dBuV M) Date: 2013-01-21
110 |
90 o
FCC CLASS-B PK
TO
FCC CLASS-B AV
50 B g
TRV
30 1
e i
10
01000 4000. 6000. 8000. 10000 12000. 14000. 16000. 18000
Frequency (MHz)
Env. #Ins: za4"C/56%
EUT: IF Camera
MATT: Epvy330
FPower Rating: nC 5w
Te=st Mode: 802 .11g TxZ45ZMH=
Dperator: ATID T
HMemo :
pol: HORIZCOMNTAL
Fredg. Reading CabhlLos AntFac PreFac Measured Limit Crrer Remark
MH= dBuW dE dESm dbB ABuvSm dBuWSm dE
lz462 .00 853 .59 5.15 27.71 37.10 To.65 S4 .00 —14.35 Arerage
22462 .00 20.51 5.15 27.71 37.10 S6.27 114 .00 —27.73 Feak
34924 .00 Z20.80 7.75 33.61 36.41 25.58 &4 .00 —28.45 Arerace
44924 .00 23 .15 T.75 33.61 I6.41 25.13 74 .00 —45.57 Feak
14039 .00 10.55 10.34 40.25 35.869 25.485 54 .00 —258.52 Arerage
14039 .00 32.15 10.34 40.25 35.869 47.11 74 .00 —26.59 Feak
16595.00 5.63 10.97 39.59 34.91 24 .55 54 .00 —29.42 Arerage
16395 .00 31.68 1i0.97 I9.39 34.91 47 .63 74 .00 —26.37 FPeak

MNote: 1. All readings are QJuasi-—-peak wvalues.

2. Measured = Reading 4+ Antenns Factor + Cakble Loss — Amp Factor.
3. The emission lewvels that ate Z0d4E bhelow the officisl limit are not reported.
Lewel {(dBuWvim) Date: 2013-01-21
120
110 |
90
FCC CLASS-B PK
TO
FCC CLASS-B AV
50 &
4
30
10
0
1000 4000. 6000, 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Env. #Ins: za"C /563
EUT: IF Camera
MATI: Hpw330
FPower Rating: nC 5w
Test Hode: S0z2.11bh TxZ41l=HMH=
Operator: ATIDF
HMemo :
pol: WERTICZCAL
Fredg. Reading CabhlLos AntFac PreFac Measured Limit Crrer Remark
MH= dBuW dE dESm dbB ABuvSm dBuWSm dE
1z41=z .00 55.46 5.08 27.56 37.10 S1.30 S4 .00 —1z.70 Arerage
22412 .00 100.35 5.08 27.56 37.10 96.19 114 .00 —17.51 Feak
34524.00 Z0.15 7.65 33.36 36.43 24 .50 54 .00 —29.20 Arerage
44524 .00 ZB.16 7.65 33.36 36.43 30.78 74 .00 —43 .22 Feak
15345.00 13 .20 i0.50 Ig.29 35.85 26.149 &4 .00 —27.3a6 Arerace
15345.00 34.443 10.50 35.z29 35.85 47.38 74 .00 —26.62 Feak
1776z .00 11.55 11.23 41.70 36.10 25.38 54 .00 —25.62 Arerage
1776z .00 32.72 11.23 41.70 36.10 49.55 74 .00 —24.45 Feak
MNote: 1. A4ll readings are Quasi-—-peak waluss.
2. Measured = Reading 4+ Antenns Factor + Cakble Loss — Amp Factor.

3. The emission lewvels that ate Z0d4E bhelow the officisl limit are not reported.
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Level (dBuWimn) Date: 2013-01-21
120
110 |
90 il
FCC CLASS-B PK
TO
FCC CLASS-B AV
o
50
30
10
0
1000 4000. 6000, 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Env. #Ins: za"C /563
EUT: IF Camera
MATT: Epvy330
FPower Rating: nC 5w
Test Hode: S0z2.11bh TxZ41l=HMH=
Operator: ATIDF
HMemo :
pol: HORIZCOMNTAL
Fredg. Reading CabhlLos AntFac PreFac Measured Limit Crrer Remark
MH= dBEuW dE dE/m dE dBuvs m dABuvW/ m dE
1z41=z .00 S54.15 5.08 27.56 37.10 T9.99 S4 .00 —14.01 Arerage
2241z .00 21.38 &5.03 27.86 37.10 a7 .72 114.00 —26.28 FPeak
34524.00 21.13 7.65 33.36 36.43 25.75 54 .00 —258.25 Arerage
44524 .00 24 .55 7.65 33.36 36.43 Z9.50 74 .00 —44 .50 Feak
l6za66.00 11.55 10.78 35.57 35.00 Z25.90 54 .00 —25.10 Arerage
l6za66.00 33.70 10.78 35.57 35.00 45 .05 74 .00 —25.95 Feak
1759z .00 9.949 11.15 41.35 35.59 Z26.55 54 .00 —27.42 Arerage
1759z .00 32.33 11.15 41.35 35.59 45 .97 74 .00 —25.03 Feak

MNote: 1. All readings are QJuasi-—-peak wvalues.
2. Measured = Reading 4+ Antenns Factor + Cakble Loss — Amp Factor.
3. The emission lewvels that ate Z0d4E bhelow the officisl limit are not reported.

Lewel {dBuWin) Date: 2013-01-21
120
110
90
FCC CLASS-B PK
7o
FCC CLASS-B AV
50 a}
4
30
A
10
o
1000 4000. 6000, 8000. 10000, 12000. 14000. 16000. 18000
Frequency {MHz)
Env. /Ins: z4 T /56%
EUT: IF Camera
MAIT: Hpw330
Fowsr Rating: nC 5w
Test HMode: S0z2.11h Tx=Z437MH=
Dperator : ATDE
HMemo :
rol: WERTICZAL
Freo. Reading CablLos AntFac PreFac Messured Limit Crrer Remark
MH= dEuv dE dESm [= b= dABuW/m  dBuWsSm dE
12437 .00 S3.36 5.11 27.79 37 .10 S0.16 S .00 —13 .54 Arerage
22437 .00 S0.46 5.11 27.79 37 .10 SE.26 114.00 —27.74% Feak
345742 .00 19.8689 T.7E 33 .49 36.42 24 .45 54.00 —z29.5z2 Arerage
445742 .00 24 .40 T.7E 33 .49 36.42 Z29.19 73 .00 —34 .51 Feak
14s00.00 11.549 10.38 39.43 36.18 25.27 54 .00 —28.73 Arerace
14600.00 J3Z2.049 10.38 39.43 36.18 45.67 73 .00 —28.33 Feak
16595.00 11.51 10.97 39.59 33.91 27.46 54.00 —26.549 Arerage
16595.00 33 .68 10.97 39.59 33.91 49 .63 73 .00 —24.37 Feak
MNote: 1. All readings are Quasi-—-peak valuses.
2. Measured = Reading + Antennasa Factor 4+ Cakble Loss — LAmp Factor.

3. The emission lewvels that ate 204AE below the official limit are not reported.
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Lewel {dBuWin) Date: 2013-01-21
120
110
90
FCC CLASS-B PK
70
FCC CLASS-B AV
o
50
5]
30
I T
10
o
1000 4000. 6000, 8000. 10000, 12000. 14000. 16000. 18000
Frequency (MHz)
Env. /Ins: za'Cr/56%
EUT: IF Camera
MAM: Epvy330
Fowsr Rating: nC 5w
Test HMNode: G022 .11k TxZ437HMH=
Dperator : ATDE
HMemo :
pol: HORIZCOMNTAL
Freog. Feading CalbhlLos AntFac FreFac Measured Limit Crrer Femark
MH= dEuv dE dESm [= b= dABuW/m  dBuWsSm dE
12437 .00 55.54 5.11 27.79 37 .10 S1.34 S .00 —1Z .66 Arerage
22437 .00 2& .00 5.11 27.79 37.10 23 .50 114 .00 —20.20 Feak
345742 .00 20.58 T.7E 33 .49 36.42 25.687 54.00 —28.33 Arerage
445742 .00 25.31 T.7E 33 .49 36.42 30.10 73 .00 —43 .90 Feak
1113532 .00 13 .83 10.17 37.59 35.95 Z25.94 54.00 —28.068 Arerage
1113532 .00 29.79 10.17 37.59 35.95 41.90 73 .00 -3z .10 Feak
1as521.00 11.17 10.91 I9.45 34.949 Z2G.50 54 .00 —27 .40 Arerage
16691 .00 32.93 10.91 39.46 33.949 45.4941 73 .00 —25.59 Feak

MNMote: 1. All readings are Quasi-—-peak values.
2. Measured = Reading + Antennasa Factor 4+ Cakble Loss — LAmp Factor.
3. The emission lewvels that ate Z0dE khelow the orfficisl limitc are not reported.

120Level {dBuWim) Date: 2013-01-21
110 I
90 "
FCC CLASS-B PK
TO
FCC CLASS-B AV
50 2
=}
30
10
0
1000 4000. 6000, 8000. 10000. 12000. 14000. 16000. 18000
Frequency (NHz)

Env. #Ins: za"C /565
EUT: IF Camera
MATI: Hpw330
FPower Rating: nCZ 5w
Test Hode: S0z2.11bh TxZ46=HMH=
Dperator: ATIDE
HMemo :
pol: WERTICAL

Fredo. Reading CablLos AntFac PreFac Measured Limit Crrer Remark

HMH= dBuW dE dE S/ m (=0 dEuW/m dBuWsm dE

lz46z .00 853 .07 5.15 27.71 37.10 TS5 .83 Q4 .00 —-15.17 brerage
22462 .00 55.66 5.15 27.71 37.10 S51.42 114.00 —29.58 Peak
349z24.00 19.95 T.75 33.61 36.4941 24.90 54 .00 —29.10 brerage
44924 .00 24 .05 7.75 33.61 I6.41 29 .00 74 .00 —a5.00 FPealk
594619 .00 1=2.39 9.99 35.0:2 35.30 25.10 54 .00 —25.90 brerage
B9519 .00 Z27.54 9.99 35.0:2 35.30 40.55 74.00 —33.45 Peak
15524 .00 13 .24 10.585 IT.565 35.44 Z26.10 S4 .00 —27 .20 hrerage
15524 .00 33.986 10.65 37.65 35.44 45.52 74.00 —27.15 Peak

MNote: 1. All readings are Quasi-peak wvalues.
2. Measured = Reading 4+ Antenns Factor + Cable Loss — Amp Factor.
3. The emission lewvels that ate Z0d4E below the official limit are not reported.
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Lewel {dBuWim) Date: 2013-01-21
120
110
90
FCC CLASS-BPK
TO
FCC CLASS-B AV
50 1] 1=}
30
b o)
10
o
1000 4000. 6000, 8000. 10000, 12000. 14000. 16000, 18000
Frequency (NMHz)
Env. /Ins: za"C /563
EUT: IF Camera
MA: HEpy330
Fowsr Rating: o 5V
Test Hode: S0z2.11h THZ46=HMH=
Operator: ATID T
HMemo :
pol: HORIZCONTAL
Freog. Reading CabhlLos AntFac PreFac Meassured Limit Crre Remark
MH= [=h=RbATY =8 [=b=Ea 1] [=h:] dBuvSm dABuvVsm =8
12462 .00 55.29 5.15 27.71 37.10 S51.05 94 .00 —1z .95 Lwrerace
22462 .00 91.51 5.15 27.71 37.10 S57 .60 114.00 —2&.140 Peak
34924.00 Z20.22 T.75 33.61 36.4941 25.17 54 .00 —28.583 Lwrerace
44924 .00 23 .65 T.75 33.61 36.4941 258.a60 74 .00 —45.40 Peak
14600.00 1z .95 10.38 39.435 36.15 26.a61 54 .00 —27.39 Arerace
14500.00 I2.04 10.38 39.43 36.15 45.67 74 .00 —28.33 Peak
16283 .00 11.79 10.78 35.61 34.99 Z26.19 54 .00 —27.581 Lwrerace
16283 .00 32.16 10.78 35.61 34.99 45.56 74 .00 —27.34 Peak

Mote: 1. All readings are QJuasi-—-peak wvalues.
2. Measured = FReading 4+ ALAntennas Factor + Cable Loss — Amp Factor.
3. The ewission lewels that ate Z0d4E below the official limit sre not reported.

120Level {(dBuVim) Date: 2013-01-21
110 |
90
FCC CLASS-B PK
TO
FCC CLASS-B AV

50 2}

30

10

0
1000 4000. 6000, 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)

Env. #Ins: za"C /563
EUT: IF Camera
MATI: Hpw330
FPower Rating: nC 5w
Te=st Mode: 802 .11g TxZ412ZMH=
Dperator: ATID T
HMemo :
pol: WERTICAL

Fredg. Reading CabhlLos AntFac PreFac Measured Limit Crrer Remark

MH= dBuW dE dESm dbB ABuvSm dBuWSm dE

1z41=z .00 54.35 5.08 27.56 37.10 S50.19 S4 .00 —13.51 Arerage
22412 .00 100.53 5.08 27.56 37.10 96.37 114 .00 —17.a3 Feak
34524.00 Z0.55 7.65 33.36 36.43 25.17 54 .00 —258.83 Arerage
44324 .00 24 .93 7.69 33 .36 356.43 Z29.80 74 .00 —g4 .30 FPeak
l1z390.00 14.449 10.24 I6.9:2 34.77 Z26.53 54 .00 —27.17 Arerage
l1z390.00 33.37 10.24 I6.9:2 34.77 45.76 74 .00 —25.24 Feak
1s8300.00 1z .71 1i0.79 I5.565 33.99 Z27.18 sS4 .00 —26.54% Arerage
18300.00 31.63 10.79 35.65 34.99 46.05 74 .00 —27 .92 Feak

MNote: 1. All readings are QJuasi-—-peak wvalues.
2. Measured = Reading 4+ Antenns Factor + Cakble Loss — Amp Factor.
3. The emission lewvels that ate Z0d4E bhelow the officisl limit are not reported.
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Lewel {dBuVim) Date: 2013-01-21
120
110
90
FCC CLASS-BPK
TO
FCC CLASS-B AW
=1 H
50
4
30
10
o
1000 4000. 6000, 8000. 10000, 12000. 14000. 16000, 18000
Frequency {(MHz)
Env. /Ins: za"C /563
EUT: IF Camera
MA: HEpy330
Fowsr Rating: o 5V
Test Mode: S02Z.11g Tx=241Z2ZMH=
Operator: ATID T
HMemo :
rol: HORIZOMNTALAL
Freog. Reading CabhlLos AntFac PreFac Meassured Limit Crre Remark
MH= dEuW dE dESm (=0} dBEuW/m  dABuWVsSm dE
1241z .00 G2 .83 5.08 Z27.56 37.10 TE5.67 94 .00 —15.33 Lwrerace
22412 .00 Q0.57 5.08 Z27.56 37.10 S5.41 114.00 —27.59 Peak
345=24.00 17.549 = 33.36 36.43 Z22.16 54 .00 —31.549 Lwrerace
44524 .00 27.16 = 33.36 36.43 31.75 74 .00 -4z .22 Peak
15345.00 15 .60 10.50 35.z29 35.85 31.54 54 .00 —Z22 .45 Lwrerace
15345 .00 35.449 10.50 38.29 35.85 45 .38 74 .00 —25.62 FPeak
17762 .00 15.649 11.23 41.70 36.10 I=2.47 54 .00 —21.53 Lwrerace
17762 .00 33.72 11.23 41.70 36.10 50.55 74 .00 —23 .45 Peak
Mote: 1. All readings are QJuasi-—-peak wvalues.
2. Measured = FReading 4+ ALAntennas Factor + Cable Loss — Amp Factor.
3. The emission lewvels that ate Z0AdB kbelow the official limit sre not reported.
120Level (dBuV M) Date: 2013-01-21
110 I
90 5
FCC CLASS-B PK
TO
FCC CLASS-B AV
g
50
[}
4
30
P P
10
0
1000 4000. 6000, 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Env. #Ins: za"C /565
EUT: IF Camera
MATI: Hpw330
FPower Rating: nCZ 5w
Te=st Mode: 802.11g TxZ437MH=
Operator: ATD T
Mermo &
pol: WERTICAL
Fredo. Reading CablLos AntFac PreFac Measured Limit Crrer Remark
HMH= dBuW dE dE S/ m (=0 dEuW/m dBuWsm dE
1z437.00 55.90 5.11 Z27.79 37.10 S1.70 Q4 .00 —1z.30 brerage
22437.00 S0.71 5.11 Z27.79 37.10 S56.51 114.00 —27 .49 Peak
34574.00 Z0.52 7.7 33 .49 36.42 25.61 54 .00 —25.39 brerage
44574 .00 24 .58 7.7 33 .49 36.42 29.467 74.00 —44.33 Peak
1113z .00 1z .05 10.17 37.89 35.95 24.18 S4 .00 —Z29.04% hArerage
1113z .00 zZ9.79 10.17 37.59 35.95 41 .90 74.00 —32.10 Peak
l6za66.00 9.946 10.78 35.57 35.00 24.31 54 .00 —29.689 brerage
l6za66.00 33 .70 10.78 35.57 35.00 45 .05 74.00 —25.95 Peak
MNote: 1. All readings are Quasi-peak wvalues.
2. Measured = Reading 4+ Antenns Factor + Cable Loss — Amp Factor.
3. The emission lewvels that ate Z04AEB below the officiaml limit are not reported.
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Lewvel (dBulim)

Date: 2013-01-21

120
110 I
o0
FCC CLASS-B PK
TO
FCC CLASS-B AW
50 B 2
4
30
Pl
10
01000 4000. G000, 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Enwv. /Ins: za"(l/5a6%
EUT: IFP Camera
MATT: Hpw330
Power Rating: DZ 5w
Test Mode: S802.11g TxZ2437MH=
Dperator: ATID T
HMermo :
pol: HORI ZOMTAL
Fred. Reading CabhLo=s AntFac PreFac Measured Limit omrer Remark
MH= [=R=RERTS =Rz [=h=F ) [=:h =) dABuv S ABuv S m [=h =)
12437 .00 g4.59 5.11 27.79 37.10 S0.39 Q4 .00 —13 .61 Arerage
22437 .00 a7.77 5.11 27.79 37.10 93 .57 114.00 —20.43 Peal
34374 .00 12.87 7.72 33 .49 36.42 249 .45 E4 .00 —29.549 hrerage
G357 .00 =25.72 .72 I3 .49 TE.492 30.51 74 .00 —33 .49 FPealk
14z94_00 10.1= 10.368 I9.59 I5.91 zd .36 5S4 .00 —zZ9 .54 reraoge
14z94_00 353 .57 10.36 I9.59 35.91 47 .91 74 .00 —Z26.09 Feak
177az .00 5.335 11.25 41 .70 36.10 Zz5.186 54 .00 —25 .54 rerage
17782 .00 I0.7E 11.23 41.70 IG6.10 47 .55 T4 .00 —26.45 Fealk

Note:z: 1.
2. HMeasured

All readings are Quasi—peak valuses.

Reading + Antenna Factor + Cable
3. The emission lewvels that ate Z04dE below the
Lewvel (dBuhvim)

Lo==

Amp Factor.
official limit sre not reported.

Date: 2013-01-21

120

110 f

a0

FCC CLASS-B PK
TO
FCC CLASS-B AW

50 [5]

30

10

61000 4000. G000 BO00O. 10000, 12000, 140:00. 160:00. 18000
Frequency (MHz)

Env. /fIns: za"C /S 56%
ETTT: IF Camera
LTI : Hpw330
Power Ratino: nC 5w
Te=t Mode: S02Z.11g TxZ4SZMH=
Dperator : ATID W
Mermo :
pol: WERTICAL

Freog. RPeading CabhlLos AntFac PreFac Measured Limit Crrer Remark

MH= dBuW dE dESm dB dEuvW,m dEuv S m dE

1z46z .00 S7.07 5.15 Z7.71 37.10 Sz .83 a4 .00 —11.17 hverage
2249462 .00 S5.496 5.15 27.71 37.10 S3.22 114 .00 —zZ9.7s Feak
S49z249 .00 ZOo.z2z2 7.75 33 .61 35.491 Z5.17 54 .00 —28.83 bvrerage
2439z 4 .00 =23 .35 7.75 I3 .61 I6.21 =25.30 74 .00 —35.70 Feak
13495 .00 5.53 10.31 41 .08 35.3=2 249 . a0 54 .00 —=Z9 .40 Lhrerade
134295.00 =5 .10 10.31 41 .03 I5.32 <3 .17 74 .00 —Z29.83 Feak
1les25.00 S.72 10.97 I9.89 31.91 Z2d.67 5S4 .00 —29.33 Lrerage
15595 .00 Iz .65 iao.97 I9a.59 S3.91 A5 .63 74 .00 —25.37 Feak
ot=e: 1. All readings are uasi—-peak valuss.

2. Mea=zured = Reading + Antenns Factor + Calbhle Loss — Amp Factor.

3. The emission lewvwels that ate Z04AEBE below the officiasal limit are not reported.

Notes: 1. Measuring frequencies from 9k~10th harmonic (ex. 26GHz), No emission found between
lowest internal used/generated frequency to 30 MHz.

2. Radiated emissions measured in frequency range from 9k~10th harmonic (ex. 26GHz) were
made with an instrument using Peak detector mode.

3. Field strength limits for frequency above 1000MHz are based on average limits. However,
Peak mode field strength shall not exceed the average limits specified plus 20dB. No emission

found above 18GHz.
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5.5. Conducted Spurious Emissions

5.5.1. Standard Applicable

According t0§15.247 (d): Output power was measured based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits.

5.5.2. Measuring Instruments and Setting

Please refer to section 6 of equipments list in this report. The following table is the setting
of the spectrum analyzer.

Spectrum Parameter Setting
Detector Peak
Attenuation Auto
RB / VB (Emission in restricted band) 100KHz/100KHz
RB / VB (Emission in non-restricted band) 100KHz/100KHz

5.5.3. Test Procedures

The transmitter output is connected to a spectrum analyzer. The resolution bandwidth is set
to 100 kHz. The video bandwidth is set to 100 kHz

The spectrum from 30 MHz to 26.5 GHz is investigated with the transmitter set to the
lowest, middle, and highest channels.

Preliminary tests on individual chains, and on all chains with a combiner, were performed.
The worst-case configuration was with a combiner, therefore final test were performed with
all chains feeding a combiner.

5.5.4. Test Setup Layout

This test setup layout is the same as that shown in section 5.4.4.

5.5.5. Test Results of Conducted Spurious Emissions
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802.11b
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5.5.6. Test Results of Band Edge Emissions
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5.6. Power line conducted emissions

5.6.1 Standard Applicable

According t0§15.207 (a): For an intentional radiator which is designed to be connected to
the public utility (AC) power line, the radio frequency voltage that is conducted back onto
the AC power line on any frequency or frequencies within the band 150 kHz to 30 MHz
shall not exceed 250 microvolts (The limit decreases linearly with the logarithm of the
frequency in the range 0.15 MHz to 0.50 MHz). The limits at specific frequency range is

listed as follows:

Frequency Range Limits (dBpV)
(MHz) Quasi-peak Average
0.15 t0 0.50 66 to 56 56 to 46
0.50t0 5 56 46
5t0 30 60 50

5.6.2 Block Diagram of Test Setup

Vert. reference
plane

EUT

/ EMI receiver

I
oooo
< ooono ©

A O

LISN ¥

5.6.3 Test Results
PASS.

The test data please refer to following page.

Reference ground plane
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Level (dBUW)

Date: 20013-01-21

80
70
FCC PART 15B({QP)
60 I L
FCC PART 15B{AV)
502 I
40 e
4
30
20
10
o
A5 2 5 1 2 5 10 20 30
Frequency (MHz)
Enw. Ins: 24* S 56%
ETUT: IF Camera
MBI = Xpy330
FPower Ratinog: nc 5W
Test Mode: G0Z.11bh TxZ41lZMH=
Operator: AT
Memo:
Fol: NEUTEAL
Freqg Reading LisnFac CabLos Measured Limit Owexr Remark
MH= dBuW dB dB dBuW dBuW dB
1 0.1a 1l0.85 2.68 0.0z Z0.55 55.65 -35.10 Average
=2 o.1a 37.99 9.65 .oz a7 .69 a5 65 —-17.98 QP
3 o.30 1z2.23 Q.60 .03 21.86 s0.z23 —28. 42 Avreracge
) o.30 £23.85 2.60 .03 I3 . a3 a0, 23 —Z26.80 aF
5 0. 59 13.85 9.63 o.o0a Z3.52 46 .00 —ZZ2.48 Anrerage
=) o.59 zZ4.57 Q.63 .04 34,24 S&.00 —21.7& Qp
T 1l.64 £25.75 2.635 .05 I35.43 SG.00 —zZ0.57 Qr
=] 1.65 1z2.42 9.63 o.os5 =Z2.10 46 .00 —-=Z3.90 Anreradge
a 17.47 17.61 Q.73 o.11 27.50 S0.00 —-22.50 Averacge
10 17.57 zZ9.37 a.79 o.11 F9.z27 a0, 00 —z0.73 Qr
11 ZG. 56 =7.0z2 Q.83 o.135 36.95 a0. 00 —=Z3.0z2 ar
1z 26.70 l4a.94 Q.83 .13 24.90 S0.00 -25.10 Averacge
Remarks=s: 1. Measured = Reading + Lisn Factor +Cable Loss.
2. The emissgion lewels that are Z0dE below the official
limit are not reported.
3‘)Le’\ml {dBuW) Date: 2013-01-21
TO
FCC PART 15B(0OF)
(1] I
I FCC PART 15B{AV)
50 I
40 10
30
20
10
0
15 2 .5 1 2z 5 10 20 30
Frequency (MHz)
Enwr. Ins: Z24% /56%
EUT: IF Camera
MAN: Fpw3I30
Pomwer Rating: DC 5V
Te=st Mode: S02.11bh TxZ412ZMH=
Operator: Fo kg
Memo:
Pol: LINE
Freo Reading LisnFac CablLoz Measured Limit Owver Remark
IMH= dBEuW dE dE dEuv dEuW dBE
1 o.15 14.a0 Q.55 .0z 24.20 £5.738 —-31.53 Average
2 o.15 40. 24 9.54 .0z 49, 54 a5.7a —15.94 QP
<1 o.18 13.15 a.61 o.0z ZZ.78 54,42 -51.64 Avrerage
41 o.13 33.11 9.6l .0z az. 74 (=R S 5] —21.65 Qp
5 .49 5.50 2.6Z2 .04 15.1a 45. 23 —-31.07 Avrerage
& .49 21.78 2.62 o.04 I1l.449 S6.23 —=4a.79 aF
7 2.04 1lz.51 9.64 o.0% Z22.20 as.00 —-23.80 Average
= 2.04 26.82 Q.64 .05 36.51 S6.00 —19.49 Qp
=l 17.85 1l5.49 Q.74 o.11 E26.5349 S0.00 —Z3.64 Average
10 17.85 Ze.07 a.74 o.11 35.92 e0.00 —-24.08 QF
11 25.86 1l6.55 a.71 o.13 26.39 S0.00 —23.61 Average
1z Z25.88 E24. 23 2.71 .15 S4. 07 a0. 00 —25.93 aF
Pemarks: 1. Measured = BReading + Lisn Factor +Cable Loss.
Z. The emisszsion levels that are Z0dE below the official

limit are not reported.
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30|_e-\,|-e| {(dBU) Date: 2013-01-21
TO
FCC PART 15B{QP)
(511 [
FCC PART 15B(AV)
50 I
40
30
20
10
o LY
15 2 5 1 z 5 10 20 30
Frequency (MHz)
Enwr. Ins: 247 56%
EUT: IP Camera
MAI: Xpw33o
Power Ratinog: oC 5vV
Test HMode: S0Z.11b TxZ43THMH=
Operator: ATIDY
Memo:
Pol: LINE
Freoq EReading LisnFac CabLos Measured Limit Orrex Femark
HMH= dBEuy dE dEe dBuy dBuv daE
1 o.15 153.98 9.57 o.0z Z5.57 S5&6.00 —-3=2.435 Anvreradge
2 o.15%5 36.50 Q.57 o.oz 45,09 a5, 00 -19.91 Qp
3 0. 50 .28 .62 o.04 17.9=2 45.05 —Z2&8.13 Average
<1 0. 50 17.03 .62 o.o4 Z6.69 S5.05 —Z9.36 QF
5 .59 G.34 9.504 0.04 lo.0Z 45. 00 —29.948 Avrerage
& o.69 15.04 9.64 o.04 =7.7=2 S5&6.00 —-Z5.28 aF
7 1.70 11.17 9.654 o.0% Z20.86 45,00 -25.14 Avrerage
= 1.70 ZzZ.02 .54 o.05 F1.71 SG5.00 —Z24. 29 aF
= £5.71 S.40 Q.66 0.0& 1l3.12 S0.00 -31.88 Average
10 5.71 15.25 2.600 O.0s z25.97 aol. 00 —-34.03 QP
11 17.57 14.69 .74 o.11 Z4.54 So.00 —Z5.45 Axvrerage
1z 17.57 24.97 Q.74 0.11 34.82 a0, 00 —25.18 Qp

Femarks: 1. Measured = Reading + Lisn Factor +Cable Loss.
Z. The emission levels that are Z0dE below the official
limit are not reported.

BOLm| {dBuW) Date: 2013-01-21
TO
FCC PART 15B{QP)
(11 I
FCC PART 15B(AV)
50 I
40
g o ) " 1P
30 i g |
i 1
20
10
L1}
15 2 .5 1 - 5 10 20 30
Frequency (MHz)
Enwv. Ins: Za*/56%
EUT: IP Camera
MAN: Fpw330
Power Rating: DC 5V
Test Mode: B0Z.11h Tx=Z43537MH=
Operator: Fiu ) kg
Memo:
Pol: NEUTEAL
Freco Reading LisnFac CabLos Measured Limit Owver Remark
Mi= dBuW db dE dBEuW dBEuaW db
1 o.15 11.31 9.69 o.o0z 21.02 £5.78 —-34a.76 Avrerage
2 o.15 33.43 Q.69 .0z 43.14 65.78 —Z22.64 Qp
3 o.59 G.76 2.6Z2 o.04 15. 42 a5, 00 —Z27.58 Average
<1 o. 59 Z3.00 g.62 o.0a 3Z.66 S&.00 —Z23.34 oF
5 1.920 11.13 Q.63 .05 20.31 45 .00 —-25.19 Avrerage
=3 1.20 21.81 2.635 .05 31.49 SG.00 —Z4.51 Qr
7 7.85 10.Z6 S.70 o.0o7 Z20.03 S0.00 —-Z29.97 Avrerage
= 7.885 19.53 Q.70 .07 29.30 a0. 00 —-30.70 QP
=l 17.75 15.93 a.79 o.11 26.83 S0.00 —23.17 Arerage
10 17.75 Z23.60 Q.79 o.11 33.50 60. 00 —Z26.50 ar
11 Z26. 56 13.1e Q.83 o.13 23.12 s0.00 —26.88 Average
1z Z26.50 Z2z2.02 2.83 o.13 31.95 ao. o0 —28.02 Qr
FPemarks: 1. Measured = BReading + Lisn Factor +Cable Loss.

2. The emission lewvels that are Z0dE below the official
limit are not reported.
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BDLMI (dBuW) Date: 2013-01-21
70
FCC PART 15B{QP)
[11] I
FCC PART 15B{AV)
50 I
40
30
20
10
1]
15 2 5 1 2 5 10 20 30
Frequency (MHz)
Enwv. Ins: 24% f56%
EUT: IF Camers
MAM: Xpw3I30
Fower Rating: nc 5w
Test Mode: G0Z.11b THZ46ZMH=
Operator: ANDY
Memo:
Fol: NEUTEAL
Freoqg PReading LisnFac CabLlos Measured Limit Owrex Femark
M= dEuW dE dE dEuW dEuW dE
1 .15 1z.10 9.69 .0z 21.581 £5.738 -33.97 Avrerage
2 .15 35.43 9.69 .oz 43,14 65.73 -17.64 ar
3 o.30 15.0=2 2.80 .03 Z24.65 S0.28 —25.63 Avrerage
4 o.30 Z8.23 9.60 o.03 37 .86 60.28 —Z2Z2.4= ap
& o.59 11.76 9.62 o.04 21.4z as.00 —24. 53 Avrerage
13} o.59 Z2g.00 Q.62 .04 37.66 S6.00 —15.34 ar
7 1l.65 13.23 9.683 .05 E22.91 45,00 —23.09 Avrerage
=1 1.65 ZG.32 9.63 o.05 36.00 S&.00 —zZ0.00 ap
a 7.85 11.58 a.70 o.o7 21.33 s0.00 —-25.67 Avrerage
10 7.85 23.53 Q.70 o.o7 33.30 e0. 00 —2&6.70 ar
11 17.75 1S.29 2.79 o0.11 28.19 S0.00 —=21.81 Arrerage
1z 17.75 I0.60 2.79 o0.11 40. 50 a0.00 -12.50 ap
Remarks: 1. Measured = Reading + Lisn Factor +Cable Loss.
2. The emission lewels that are Z0dE below the official
limit are not reported.
80 Lewvel {(dBuW) Date: 2013-01-21
TO
FCC PART 15B{0QP)
60 I A
FCC PART 15B{AV)
50 I
40 1
30 E
20
10
o
A5 2 5 1 rd 5 10 20 30
Frequency (MHz)
Envw. Ins: 24% A h6%
EUT: IP Camera
MAT: Xpw330
Powrer Rating: DCc 5v
Test Mode: G0Z.11b THZ4GZMH=
Operator: ATIDY
Memo:
Fol: LINE
Freoqg Feading LisnFac Cablos Measured Limit Ower Femark
MH= dBEuY dE dE dBuW dBEuW dE
1 0.15 1a6.77 2.57 .0z 26. 36 S56.00 —Z29.64 Average
2 o.1%5 39.50 Q.57 o.o0z 4909 &&.00 -1&.91 QP
3 0.1s 15.19 Q.61 .0z 24,82 54. 59 —29.77 Average
<3 0.1& Sd.4l 2.6l .0z Q. 0 54, 59 —Z0.55 aF
5 o.4as a.47 a.62 o.0a 19.13 as .80 —-Z7.67 Avrerage
& 0.45 28.89 Q.62 o.04 38.55 5&.80 -18.25 Qp
7 1.95 15.67 Q.64 .05 £25.3G 45, 00 —Z0.543 Average
=1 1.95 =9.42 9.64 o.05 39.11 S6.00 —-16.89 ar
= 7.53 1z2.20 Q.68 .07 21.95 S0.00 -25.05 Avrerage
10 7.53 23.704 2.6048 .07 33.51 s0. 00 —Z6.49 Qr
11 Z&.00 15.96 Q.71 o.135 Z5.80 sS0.00 —-=Z4. 20 Avrerage
1z 26.00 258.42 Q.71 o.13 38.26 &0. 00 -21.74 QP
Remarks: 1. Measured = Reading + Lismn Factor +Cable Lass.

2. The emission lewels that are Z0dE below the official
limit are not reported.
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Lewel {dBu\)

Date: 2013-01-21

80
TO
FCC PART 15B{QP)
G0 I
FCC PART 15B{AV})
50 I
2
10 12
40 4 5
30
N 5
20
10
o
15 2 5 1 e 5 10 20 30
Frequency {MHz)
Enwv. Ins: Z4a*/56%
EUTT: IF Camera
M Nz FHpv¥330
Power FRating: nC 5V
Test Mode: S02.11g TxZ2412MH=
Operator: AW
Memo:
Fol: MNEUTEAL
Freog Reading LisnFac CabLos Measured Limit Ower Femark
Mil= dBuW dB dE dBEuW dBEuwW dE
1 0.1a l4a.z0 Q.63 o.o0z 23.90 55.65 -31.75 Avrerage
= 0.1& 33.85 Q.65 .0z 43.55 55.65 —22.10 or
e 0.59 1z.70 Q.62 o.04 Z2.36 45. 00 —23.643 Average
<1 o.s59 Zz9.00 a.62 o.0a 35.66 S5&.00 —-17.34 o
& 2.07 11.43 Q.63 .05 21.11 45.00 —-24.389 Avrerage
=] Z.07 E25.0Z 2.635 .05 37.70 S56.00 -1&.30 oF
7 F.G1 11.49 a.70 o.0o7 Z21. 26 sS0.00 —Z28.74 Avreradge
o 7.81 28.12 Q.70 .07 37.89 &0.00 -22.11 oF
a 17.57 19,64 a.79 o.11 29.74 50.00 —z20.Z20 Avrerage
10 17.57 31.37 a.79 o.11 41 .27 aoO. 00 -15.73 ap
11 26. 56 14.34 Q.83 o.13 24.30 s0.00 -25.70 Avrerage
1z Z56. 54 0.0z Q.83 o.13 39.95 ao. 00 —z0.02 oF
Femarks: 1. Measured = Reading 4+ Lisn Factor 4+Cable Loss.
2. The emission lewels that are Z0dE below the official

limiT are not reported.

Lewel {dBu'WV)

Date: 2013-01-21

80
O
FCC PART 15B{QP)
60 I 1
FCC PART 15B{AV)
500 :
3 |
40
300
20
10
o
15 2 5 1 2 5 10 20
Frequency {MHz)
Enw. Ins: 24% S 56%
EUT: IF Camera
M M: Hpw330o
Power FRating: DC 5V
Tezt Mode: S02.11g TxZ2412MH=
Operator: AT
Memo:
Fol: LINE
Freq Feading LisnFac Cablos Measured Limit Ower Femark
MH= dBuW dB dE dBuY dBuW dE
1 0.15 17.20 .55 .0z Z27.50 55.73 —Z2G8.Z28 Average
=2 o.1%5 37.63 Q.53 o.o0z a7 .23 a5.73 -18.55 oF
3 0.1s 35.19 9.6l .0z 4452 ad. 45 -19.64 or
) 0.1& 15.11 .61 .0z 24.74 Sa. a4z —Z29.68 Average
5 1.54 15.41 S.64 o.05 Z23.10 46 .00 —ZZ.%90 Avrerage
=) 1.54 30.02 =R .05 I9.71 S5.00 -1l&.29 oF
7 2.78 12.73 9.64 .05 Z22.42 45,00 —23.58 Avrerage
=) 2.78 Z27.93 .64 .05 3768 SG5.00 -1&.3Z2 oF
a 17,47 Z9.48 .74 o.11 I9.33 e0.00 —-Z0.67 o
10 17.57 15.97 Q.74 o.11 28.582 S0.00 -21.18 Avrerage
11 Zo.00 1G.78 .71 o.13 26.62 S0.00 —21.38 Avrerage
1=z Z6.00 Z28. 4= .71 .13 36.Z6 a0. 00 —21.74 oF
Remarks: 1. Measured = Reading + Lisn Factor +Cable Loss.
EZ. The emission levels that are Z0dE below the official

limit are not reported.

30

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..

Page 48 of 53




SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

FCC 1D: X4Y330U1

Report No.: LCS121213062QF

Lewvel {dBu'V)

Date: 2013-01-21

a0
TO
FCC PART 15B{QF)
(11 I
FCC PART 15B{AV)
50 |
40 p
i
30
20 X af
10
1]
15 2 5 1 2 5 10 20 30
Frequency (MHz)
Enw. Ins: Za* S 56%
EUT: ITF Camera
M Nz Hpw330
Power FRating: DC 5Wv
Test Mode: S0z2.11g TxZ437MH=
Operator: ANDY
Memo:
Fol: LINE
Fredq Feading LisnFac CabLoz Measzured Limit Owver Remark
M= dEuWv dE dE dEuW dEuW dE
1 .15 13.95 Q.57 0.0z 23.57 S5.00 —3Z.43 Avrerage
z .15 37.50 2.57 0.0z 47 .09 a5, 00 -15.91 aF
3 o.50 S.26 Q.62 o.04 17.92 a5 .05 -25.13 Average
4 o.50 23.03 Q.62 o.04 3Z2.69 sE5.05 —E23.38 Qp
5 o.&a9 7.34 2.64 O.04g 17.0z 46. 00 —Z25.98 Average
=) .69 2z2.04 a.54 o.04 31.72 Sc.00 —-24.28 Qp
7 1.95 13.17 2.604 o.05 Z22.080 45. 00 —23.14 Avrerage
=) 1.95 Z29. 42 2.64 o.0s5 I9.11 S6.00 -1l6.5%9 aF
a 5.36 .70 Q.66 0.0 1l3.42 S0.00 -31.55 Average
10 5.36 24.27 Q.00 O.0a8 33.99 aol. 00 —zZ6.01 QP
11 ZG.00 17.Z0 Q.71 o.135 Z7.04 S0.00 —ZZ.986 Anvreradge
1z 2a.00 27.42 Q.71 0.13 37.26 a0, 00 -22.74 Qp

Measured =

Feading + Lisn Factor +Cabhle Loss.

2. The emission lewvels that are Z0dE below the official
limit are not reported.

Lewvel (dBUW)

Date: 2013-01-21

20
70
FCC PART 15B{QF)
G0 | X
FCC PART 15B{AV)
50 I K
40
30
20
10
o
15 2 5 1 5 10 20 30
Fredqu
Enwv. Ins: Z4% S 56%
EUTT: IPF Camera
MAM: Hpw330
Power Rating: nC 5W
Test Mode: S0Z.11g TxZ437IMH=
Operator: LTI
Memo:
Fol: NEUTEAL
Freq Reading LisnFac CabLlos Measured Limit e Remark

dE dB dBuw

1 0.1 2.19 9,68 0.0z 15.489 S55.52 —35.63 Avrerage
=4 0.16 JZ.92 9.68 0.0z AZ.6BE B5.52 —ZZ.90 oF

3 0.30 S.31 9.&s0 o.o03 17.94 sSo0.23 —-3Z.34 Arrerage
< 0.30 19.23 g.&0 o.03 28.586 a0, 23 —31l.4z oF

= 0.50 13.51 9.62 0.04 23.17 45.05 —zZZ.88 Avrerage
= 0.50 Z4. 44 .62 o.04 34.10 S56.05 —21.95 oF

7 1.45 10,71 9,63 o.o05 zZ0.39 46 .00 -25.61 Arerage
=} 1.45 27.37 9,63 o.o05 37.05 S5.00 -15.95 oF

a 4.93 S5.90 9.66 0.0a 15.62 4. 00 —30.38 Average
10 4.93 Z6.49 9.66 o. 06 36.21 S6.00 —19.79 oF
11 17.75 15.93 .79 o.11 26.53 So.00 -23.17 Arrerage
1z 17.75 31.60 9.79 o.11 <1.50 aol. 00 —-1&. 50 oF

Remarks: 1.
2. The emission lewvels that are 2Z0dEBE below the official
limit are not reported.

Measured = EREeading + Lisn Factor +4+Cable Loss.
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Level {dBuw)

Date: 2013-01-21

20
7o
FCC PART 15B(QP)
(1] I A
FCC PART 15B{AV)
S I
"
40 q .
B 1
30 1{({ |
20 i
10
1]
15 2 £ 1 2 5 10 20 30
Freqgquency (MHz)
Enwv. Ins: 24% S 56%
EUT: IFP Camera
MAII: Xpyw330
Power Ratirng: nc 5w
Test HMode: S0Z.11g T=xZ45ZMH=
Operator: ANDY
Memo:
Fol: LINE
Freog FReading LisnFac Cablos Measured Limit Owrexr Remark
MH= dBuW dBE dBE dBuW dBuW dE
1 .15 I6.77 2.57 0.0z a6, 36 S6.00 —-9.64 Avrerage
2 .15 3&5.50 a.57 o.o0z 4. 09 e5.00 -19.91 ar
3 o.1s8 21.39 9.61 .oz 31.02 £4. 45 —23.44 Arvrerage
Y 0.18 35.19 29.81 0.0z Q. 5= [ ) -12.54 ap
L) o.z5 F.Z21 9.63 0.0z 1s.87 51.82 —-34.95 Axvrerage
13} .25 29.23 Q.63 .03 38.89 Bl.382 —22.93 ar
7 0.64 lz.561 2.64 [ E2E. 29 45,00 —23.71 Avrerage
=] 0.66 =Zz9.09 9.64 o.04 35.77 S6a.00 -17.23 ap
a 1.55 Z0.09 9.64 .05 29.73 45.00 -1l6.22 Avrerage
10 1.55 dJZ. 434 2.64 .05 4z, 13 S6.00 -13.87 ar
11 17.57 19.92 9.74 o.11 =Z9.77 S0O.00 —Z0.23 Avrerage
1z 17.57 31.97 Q.74 o0.11 41.582 e0. 00 -158.15 ar
Femarks: 1. Measured = Reading + Lisn Factor +Cable Loss.
2. The emission lewels that are Z0dE below the official
limit are not reported.
BOLMI {dBuU\) Date: 2013-01-21
7o
FCC PART 15B{QFP)
[11] I
FCC PART 15B{AV)
50 I :
40 4 3 i
G
30 q
s 4
20 i
10
1]
15 2 5 1 2 5 10 20 30
Frequency {(MHz)
Enwv. Ins: 24% S 56%
EUT: IFP Camera
MAII: Xpyw330
Fower Rating: nc 5w
Test Mode: S0Z2.11g T=Z46ZMH=
Operator: LMD
Memo:
Fol: NEUTRLL
Freoqg PReading LisnFac CabLlos Measured Limit Owrex Femark
dE dEuv ABuv dE
1 0.1g 14.19 9.68 0.0z 23.89 55.52 —-31l.63 Avrerage
=z o.1s5 Fl.9=2 9.68 0.0z 4l .62 e5.52 —-Z23.90 Qp
3 .19 S.75 Q.60 .oz 13.37 £3.54 —-35.47 Arvrerage
4 o.1%9 Z5.66 a.60 o.0z 35.28 653.654 —Z2G5. 56 ap
& o.4an Q.54 9.61 o.04 12.19 4a7.90 -28.71 Avrerage
a 0. 40 21.28 2.61 o.04 30.93 S87.90 —Z26.97 ar
7 0. 59 15.76 9.682 o.o0a Z5.42 4as .00 —Z0.58 Axvrerage
g o.59 a27.00 Q.62 .04 36.66 S6.00 —19.34 ar
2 1l.20 15.25 9.683 .05 25.93 45,00 —=zZ0.07 Avrerage
10 1l.90 Z26.81 9.63 .05 35.49 S6.00 -19.51 ar
11 7.805 la.2a4 2.70 o.o7 26.03 S0.00 —23.97 Arrerage
1= F.85 =Z7.53 Q.70 o.o7 37.30 60.00 —ZzZ.70 ap
Femarks: 1. Measured = Reading + Lisn Factor +Cable Loss.
2. The emission lewels that are Z0d4dE below the official

limit are not reported.
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5.7. Antenna Requirements

5.7.1. Standard Applicable

According to § 15.203, an intentional radiator shall be designed to ensure that no antenna
other than that furnished by the responsible party shall be used with the device.

5.7.2. Antenna Construction

Section 15.203 of the rules states that the subject device must meet at least one of the
following criteria:

(a) Antenna must be permanently attached to the unit.
(b) Antenna must use a unique type of connector to attach to the EUT.

(c) Unit must be professionally installed. Installer shall be responsible for verifying that the
correct antenna is employed with the unit.

5.7.3. Results

The antenna used for this product is antenna with SMA connector (see EUT photo) that no
antenna other than that furnished by the responsible party shall be used with the device, The
maximum peak gain of this antenna is only 2dBi.

5.8. Deviation to test specifications

[ NONE]
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6. LIST OF MEASURING EQUIPMENTS

Instrument Manufacturer Model No. Serial No. Characteristics Cal Date Due Date
EMC Receiver R&S ESCS 30 100174 9kHz - 2.75GHz June 18,2012 June 17,2013
LISN MESS Tec NNB-2/16Z 99079 9KHz-30MHz June 18,2012 June 17,2013
LISN
(Support Unit) EMCO 3819/2NM 9703-1839 9KHz-30MHz June 18,2012 June 17,2013
RF Cable-CON UTIFLEX 3102-26886-4 CB049 9KHz-30MHz June 29,2012 June 28,2013
ISN SCHAFFNER ISN STO08 21653 9KHz-30MHz June 18,2012 June 17,2013
3m Sg:; r:s:rch‘)ic . AiIE(T)NI N SAC-3M 03CHO3-HY 30M3'11nGHZ June 18,2012 June 17,2013
Amplifier SCHAFFNER COA9231A 18667 9kHz-2GHzz June 18,2012 June 17,2013
Amplifier Agilent 8449B 3008A02120 1GHz-26.5GHz June 18,2012 June 17,2013
Amplifier MITEQ AMF-6F-260400 9121372 26.5GHz-40GHz June 18,2012 June 17,2013
Spectrum Analyzer Agilent E4446A MY41440289 9k-26.5GHz June 18,2012 June 17,2013
Spectrum Analyzer Agilent E4407B MY41440292 9k-26.5GHz June 18,2012 June 17,2013
Loop Antenna R&S HFH2-72 860004/001 9k-30MHz July 07,2012 July 06,2013
By-log Antenna SCHAFFNER CBL 6112D 22237 30MHz-1GHz July 07,2012 July 06,2013
Horn Antenna EMCO 3115 4580 1GHz-18GHz July 07,2012 July 06,2013
Horn Antenna SCHWARZBECK BBHA9170 BBHA9170154 15GHz-40GHz July 07,2012 July 06,2013
RF Cable-R03m Jye Bao RG142 CBO021 30MHz-1GHz June 29,2012 June 28,2013
RF Cable-HIGH SUHNER SUCOFLEX 106 03CHO03-HY 1GHz-40GHz June 29,2012 June 28,2013
Spectrum Meter R&S FSP 30 100023 9kHz-30GHz June 25,2012 June 24,2013
Power Meter R&S NRVS 100444 DC-40GHz June 25,2012 June 24,2013
Power Sensor R&S NRV-Z51 100458 DC-30GHz June 18,2012 June 17,2013
Power Sensor R&S NRV-Z32 10057 30MHz-6GHz June 18,2012 June 17,2013
AC Power Source HPC HPA-500E HPA-9100024 AC 0~300V June 25,2012 June 24,2013
DC power Soure GW GPC-6030D C671845 DC 1V-60V June 25,2012 June 24,2013
Temp. and .
Humidigy Giant Force GTH-225-20-S MABO0103-00 N/A June 18,2012 June 17,2013
RF CABLE-1m JYE Bao RG142 CB034-1m 20MHz-7GHz June 29,2012 June 28,2013
RF CABLE-2m JYE Bao RG142 CB)35-2m 20MHz-1GHz June 29,2012 June 28,2013
ngz;;iital R&S SMU200A 102098 100kHz~6GHz June 25,2012 June 24,2013
Signal Generator R&S SMR40 10016 10MHz~40GHa June 25,2012 June 24,2013
Oscilloscope Tektonix TDS380 B016197 400MHz/2GRS June 18,2012 June 17,2013
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7. MANUFACTURER/ APPROVAL HOLDER DECLARATION

The following identical model(s):

Belong to the tested device:
Product description  : IP Camera

Model name : Xpy330

No additional models were tested.
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